
SUSANA MARTINEZ 
Governor 

JOHN A. SANCHEZ 
Lieutenant Governor 

August 5, 2014 

NEW MEXICO 
ENVIRONMENT DEPARTMENT 

Harold Runnels Building 

1190 South St. Francis Drive (87505) 

P.O. Box 5469, Santa Fe, NM 87502-5469 

Phone(505) 827-0187 Fax(505)827-0160 

www. nmenv. stale. nm. us 

Certified Mail - Return Receipt Requested 

EXHIBIT 

RYAN FLYNN 
Cabinet Secretary-Designate 

BUTCH TONGATE 
Deputy Secretary 

Ms. Kimberly Davis-Lebak, Manager 
U.S. DOE National Nuclear Security Administration 
Los Alamos Site Office (NA-00-LA) 

Ms. Alison Dories, Associate Director 
Environment, Safety, Health and Quality MS K49 l 
Los Alamos National Security, LLC 

3747 West Jemez Road P.O. Box 1663 
[...]
approximately 500 gallon transfer sump. Wastewater is pumped from the sump to an approximately 3000-gallon 
equalization holding tank to provide uniform flow through the plant. Wastewater passes through coalescing particulate 
filters, then a series of two (four total used alternately) activated carbon filters. Following the carbon filters, wastewater is 

._ conveyed through an ion-exchange system to remove ammonium, perchlorate and barium, then is directed into two post­
treatment holding tanks. From the post-treatment tanks, treated waste is routed to a mechanical evaporator system that 
evaporates all, approximately 200 gallons per day, of the liquid waste. Occasionally, operational samples of the treated 
wastewater are collected to determine if quality meets effluent limits, should it be required to batch discharge wastewater 
from the ion-exchange tanks. 

Outfalls 03A048 - T A-53, Los Alamos Neutron Science Center (LANSCE) Cooling Towers 

Outfall 03A048 (048) is authorized to discharge cooling tower blowdown and other wastewater. These discharges are 
cooling tower blowdown from two sets of cooling towers at T A-53 Los Alamos Neutron Science Center (LANSCE). 
Bromicide for microbiological control is added to the cooling waters. Blowdown from cooling towers T A-53-963 and TA-
53-979 is de-chlorinated using sodium/potassium sulfite prior to discharge. 

Outfall 03Al 13 - T A-53, LANSCE Low Energy Demonstration Accelerator (LEDA) Cooling Towers 

Outfall 03A 113 (113) is authorized to discharge cooling tower blowdown and other wastewater. This discharge is cooling 
tower blowdown from two sets of cooling towers at TA-53 Low Energy Demonstration Accelerator (LEDA). The 
discharge from cooling towers TA-53-293 and TA-53-952 blowdown is de-chlorinated using West R-630, a sodium and 
potassium sulfite, prior to discharge. Discharge from the cooling towers at the LANSCE LEDA was previously co­
mingled with stormwater prior to discharge at Outfall 113, however the process water and stormwater pipes were 
separated and do not discharge together at this time. 

Outfall 03A199 -TA-3, Laboratory Data Communications Center (LDCC) Cooling Tower 

Outfall 03A 199 (199) is authorized to discharge cooling tower blowdown and other wastewater. This discharge is 
blowdown from two cooling towers at TA-3-1498. Formula 2011 is added to the cooling tower waters. Blow down is de­
chlorinated using Formula 159 prior to discharge. 

Outfall 03A022 -TA-3-127, Sigma Cooling Towers and Emergency Cooling System 



-

Los Alamos National Laboratory 
Compliance Evaluation Inspection 

NPDES Permit No. NM0028355 
July 7-9, 2014 

Outfall 03A022 (022) is authorized to discharge cooling tower blowdown and other wastewater. This discharge is cooling 
tower blowdown from the Sigma Cooling Tower at TA-3-127 and once through cooling water from an emergency cooling 
system. Blowdown from the cooling towers is de-chlorinated using Formula 159, an oxygen scavenger of 
potassium/sodium/bisulfite, prior to discharge. There was no mechanism available for de-chlorination of the once through 
emergency cooling system. 

Outfall 03A160 -TA-35-124, National High Magnetic Field Lab Cooling Towers 

Outfall 03A 160 ( 160) is authorized to discharge cooling tower blowdown and other wastewater. This discharge is 
blowdown from a rooftop cooling tower (for cooling electrical switch equipment) at T A-35-124 National High Magnetic 
Field Lab. No biocide is used and the discharge is not de-chlorinated. Discharge ofblowdown enters a storm water 
drainage pipe to Ten Site Canyon, which is a tributary to Mortendad Canyon. 

Outfall 03A181 - T A-55, Plutonium Facility, Cooling Towers 

Outfall 03A 181 ( 181) is authorized to discharge cooling tower blowdown and other wastewater. This discharge is 
blowdown from three cooling towers at T A-55-6. NALCO® 7408 sodium bisulfate, also noted as a sodium sulfite in 
literature, and STA0 BR 0 EX® (anti scaler), a liquid bromine based antimicrobial, is added to cooling water. Blowdown is 
de-chlorinated prior to discharge. Discharge from cooling towers are co-mingled with stonnwater, including roof drain 
sources and paved surfaces from approximately one-fourth of the Plutonium Facility at Outfall 181. Monitoring samples 
are obtained outside the security fence at the Plutonium Facility. 

Outfall 03A027 -TA-3-2327, Strategic Computing Complex CSCC) Cooling Towers 

Outfall 03A027 (027) is authorized to discharge cooling tower blowdown and other wastewater. This discharge is cooling 
tower blowdown at TA-3-2327. The Sanitary Effluent Recovery or Reclamation Facility (SERF) and the reuse of sanitary 
effluent at the SCC Cooling Towers was on-line during this inspection. Blowdown from cooling towers is de-chlorinated 
prior to discharge. 

Outfall 051-TA-50, Radioactive Liquid Waste Treatment Facility CRLWTF) 

The TA-50 Radioactive Liquid Waste Treatment Facility (RL WTF) discharges into Mortendad Canyon. This facility 
treats both low-level radioactive liquid waste (low-level RL W) and transuranic waste. These are treated in separate 
processes. 

TA-50 receives the majority of industrial liquid waste via gravity flow through a double-walled Radioactive Liquid Waste 
Collection System (RL WCS). Approximately 1600 generating points discharge to T A-50 via this collection system. In 
addition, some waste is trucked to the facility. A Waste Acceptance Criteria (WAC) has been developed to limit, or 
eliminate, waste materials that the plant may be unable to adequately treat, which is characterized by the generator and 
documented on a Waste Profile Form (WPF) filled out by the generator. The WPFs are reviewed and if the waste meets 
with WAC, the generator receives approval from TA-50 staff to ship the waste to TA-50. The WPF is re-submitted and re­
approved at least annually, and any time the characteristics of the waste change. 

Some major facility equipment changes were completed in 2012. This included taking the primary clarifiers offline, 
installing new influent tanks and a new microfiltration system, as well as a new reverse osmosis system. 

Wastewater entering the facility is initially held in a 75K influent tank, and if necessary, an additional I 7K tank to control 
the flow rate through the treatment system. From the holding tank, influent was previously directed to a primary clarifier. 
Currently this unit is being bypassed and will eventually be taken out of service and removed. Internal recycle streams 
such as the daily purge of ultrafilter feed tanks, decant and filtrate from sludge treatment, and membrane cleaning 



Los Alamos National Laboratory 
Compliance Evaluation Inspection 

NPDES Permit No. NM0028355 
July 7-9, 2014 

solutions are directed to the primary treatment tank. Treatment consists of chemical addition (sodium hydroxide) to 
precipitate impurities, settling to remove most of these impurities, and gravity filtration of overflow waters through a 
mixed bed of sand and anthracite to remove additional solids. Sol ids collected in this step are drummed and disposed of as 
low level rad waste. 

Flow is next passed through a new microfiltration unit that removes most of the remaining solids. Filtrate from the 
microfiltration can then be directed to ion-exchange columns for removal of perchlorate. The ion-exchange columns were 
not online at the time of this inspection. Flow from the ion exchange is directed to a reverse osmosis (RO) unit for final 
treatment. The RO unit removes any remaining suspended solids and almost all of the dissolved solids . RO permeate that 
meets NPDES permit limits goes to two FRAC tanks, and is then discharged to an evaporation unit. ·Oµtfall 051 has not 
,discharged since November 20 l 0. Facility representatives indicated that they plan to utilize the ability to discharge once 
ithe' new permit is 1ssued. 

Reject from the RO process is conveyed back to the main influent tank. The effluent to reject ratio is approximately 3: I. 
The solids are shipped offsite (Washington) for drying, and then are disposed at a Nevada test site as low level waste. 

A new RL WTF is still approximately 4-5 years away. Once the new facility is built, concentrate from the RO system will 
not be shipped offsite. 

Outfall 13S - SWWS Plant 

The SWWS facility is a 0.6 mgd design flow wastewater treatment plant. Influent is generated from sanitary waste around 
- the !ab, although approximately 10% of the influent is non-domestic, according to facility representatives. The non­

domestic waste must have an approved Waste Profile Form (WPF) in accordance with the Waste Acceptance Criteria 
(WAC). The collection system consists of the sewer and 45 lift stations. Each lift station is equipped with two pumps 
(generally) and visual and audio alarms. 

Influent is pumped into the plant headworks and flows through a mechanical bar screen. Wastewater then enters a grit 
chamber where rags along with inorganic material are removed. Any grit/solids removed from the wastewater are 
analyzed and then taken to the Los Alamos County landfill. A splitter box sends the influent into two equalization basins. 
The equalization basins are used to provide storage during the peak daytime wastewater flow for later treatment at night 
when little flow is received. Mixers within the basins provide aeration to minimize septic conditions from occurring. 
Submersible pumps, in response to programmable logic controls (PLC), move the influent into the six aeration basins in a 
uniform manner. 

In the aeration basins, operated in parallel, compressed air is provided by centrifugal blowers on a PLC system that cycles 
on and off in a manner that promotes the nitrification/denitrification processes. 

The effluent flows from the aeration basins into one of two 16 ft. circular clarifiers (North and South). Return activated 
sludge (RAS) is pumped back to the aeration basins to repeat the waste stabi lization cycle. 

Flow is then routed to a serpentine chlorine contact basin. Chlorination occurs with the use of a MIOX system. Effluent 
then passes through a Parshall flume with a Millitronics totalizer and is shunted to a lined holding pond where it may be 
pumped to a holding tank and re-used at T A-3. If a discharge at Outfall I 3S is anticipated, effluent is diverted after the 
chlorine contact basin to a second Parshall flume, de-chlorinated with sodium bisulfite, then gravity flows to Canada de! 
Buey. If possible, all effluent discharges to Canada de! Buey via l 3S are reported to EPA and SWQB in advance. 
Currently, all effluent is being re-used at TA-3. According to facility representatives, the SWWS facility has never 
discharged to Canada del Buey. 

Sludge is wasted to sand filtered drying beds. Previously, after a suitable drying cycle, sludge below 50 ug/L PCBs was 
hauled to TA-54 where it was disposed in an appropriate maimer. The SWWS facility, with the addition of the SERF 



Los Alamos National Laboratory 
Compliance Evaluation Inspection 

NPDES Permit No. NM0028355 
July 7-9, 2014 

facility's ability to remove PCBs, is now exploring options to compost sludge and reuse it around LANL. The first batch 
of compost was onsite at the time of this inspection and facility representatives were waiting on analytical testing to 
evaluate the quality of the compost. 

Exit interviews were conducted at the end of each day of the inspection. A final exit interview to discuss the preliminary 
findings of this inspection was conducted from approximately 1530-1615 hours on July 9, 2014 with LANS and DOE 
staff at the site. 



Los Alamos National Laboratory 
Compliance Evaluation Inspection 

NPDES Permit No. NM0028355 
July 7-9, 2014 

Further Explanations 

Note: The sections are arranged according to the format of the enclosed EPA Inspection Checklist (Form 3560-3), rather 
than being ranked in order of importance. 

Section C - Operations and Maintenance Evaluation - Overall Rating of "Marginal" 

The permit states in Pait LB. I: 

The permit tee shall comply with the following schedule of activities for the attainment of state water quality 
standards-based final effluent limitations for 

Total Copper Outfall ... 03A022 

c. Implement corrective action and attain final effluent limitations no later than three (3) years fi·om the effective 
date of the permit. 

The permit states in Part I.A (page 15): 

Quantitv/Loadin)!. Quality/Concentration 
Lbs/day unless stated m)!,/L unless stated 

Monthly Avera)!.e Daily Max Monthly Avera)!,e Daily Max 
Flow ReportMGD Report MGD *** *** 
Total Residual *** *** *** 0.011 
Chlorine 
Total Copper *** *** 0.019 0.028 

Findings for Operations and Maintenance 

Prior to this inspection, there were numerous exceedances of the chlorine limit at Outfalls 03A 181 (December 2013), 
03A027 (August 2011), 03AI 13 (June 20 12), 03A199 (August 2011 , May 2012), and 03A048 (September 2011, April 
20 12, June 20 13). In discussions with facility representatives at the outfalls where these exceedances occurred, it 
generally appeared that exceedances were due to equipment fouling or malfunction. Generally there were Preventative 
Maintenance procedures in place, but frequencies may need to be reevaluated to assure that the dechlorination equipment 
is functioning properly. 

The site visit at 03A022 (Sigma Emergency Cooling System) resulted in two findings of a significant nature. There are 
two types of potential discharges at Sigma - the first being the discharge of sump water, which is treated cooling water. 
T he second possible discharge is from the emergency cooling system. In the event of an activation of the emergency 
cooling system, potable water is used in a once-through cooling system. There is no dechlorination system present for the 
emergency cooling water, and the potable water carries a chlorine residual that in turn exceeds the water quality standards 
at the effluent pipe. This is a repeat finding from the July 2009 NMED Compliance Evaluation Inspection. There was 
an emergency discharge in May 2014 that exceeded the chlorine limitation in the permit. 

Additionally, the second issue is compliance with the schedule in the pennit to address copper exceedances at this 
particular outfall. Measures were required to be in place to mitigate copper exceedances by three years from the permit' s 
effective date (the due date for compliance with the compliance schedule was August 1, 20 10). During the visit on site, 
permittee's representatives explained that the source of the copper exceedances at this outfall was tracked to the heat 
exchanger unit (installed around 1969). Representatives indicated that although a meeting with USDOE had recently 
occurred, there was currently no timeframe established for replacement of this unit. 



Los Alamos National Laboratory 
Compliance Evaluation Inspection 

NPDES Permit No. NM0028355 
July 7-9, 2014 

The facilities that discharge to Outfall 130 and Outfall 001 had containers on site that were not properly marked, or were 
double marked. Facility staff should ensure that all containers are labeled properly. 

Section D - Self Monitoring Evaluation - Overall Rating of "Marginal" 

The permit states in Part I.A (page 17): 

... the permittee is authorized to discharge cooling tower blowdown and other wastewater to Sandia Canyon .. ., in 
segment number 20. 6. 4. 128 (from Outfall 03Al 13) of the Rio Grande Basin. 

The permit states in Pa1i I.A (page 5): 

.. . the permittee is authorized to discharge treated sanitary waste water to Sandia Canyon in Segment number 
20. 6. 4.126 via outfalls utilizing treated effluent as specified in Outfall 001 and Category OJA, or to Canada de! Buey in 
Segment Number 20.6.4.128 of the Rio Grande Basin. 

Findings for Self Monitoring 

The permit description of the outfall at 03A022 authorizes discharges of cooling tower blowdown and "other wastewater" . 
An ISCO sampler was located at the outfall (03A022) and may not be representative of the discharge at the facility due to 